= Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(81687) Veracruz, Ver. México

(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06043585 1/4
pate/Dia:  12/12/2006

Customer § Cliente:

PLESA ANAHUAC Y CIAS, S.

A. DE C.V.

Customer’s Order / Cliente Orden - item N° Customer's Reference | Referencia del

| cliente Manufacturer’'s Works Order N° / Confirmacion de Venta

093641/04
Manufacture Process [ Proceso de fabricacion, Froduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones.
API SL/ASTM Al06/ASME SA106/ASTM AS3

» JULIO

1, 2000/99/1995-A95/99B

Steel Grade | Grade de acero.

B/X42 PSL1

Ends [ Extremos. NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones,
219.10 X 12.70 MM
8 5/8 X 0.500 INCH

6.00 /

Length { Longitud.

19.70 / 21.30 FT

Quantity { Cantidad. 47 Pcs/p=z

6.50 MTS

Nominal Weight / Peso Nominal
64.64 KG/M
43.43 LB/FT

TENSILE TEST / ENSAYOS DE TENSION

Specimen cendition Specimen dimensions Test Y. S. U.T.S. Y.5,
Condicion de |2 probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
HeatM® | Sample N°} Ls HT | Type Size Area Temp. JEG/MM2 KG/MM2 UTS Alargamiento
Colada N° | Muestra N* Tipo Ori Tamafio Seccién de Eul 0.5%
mm mm2 ensayo Required/Requeride Required / Reguerido Required % in 2 inches
TMin: Thin: Min % = AP
ThMax: Thax:
LMin: 29.50 LMin: 42.18 Max Obt.
*C LMax: Lidas: %
31853 (15142 B | AR |[Rec | L | 38.40 x 12.50 {480.00 RT 31.40 50.80 0.62 44
31853 {15143 B | AR |Rec | L § 38.40 x 12.80 }491.52 RT 32.02 50.34 0.64 44
Ls:1 ion of the le | Localizacién de la muestra B: Body | Cuerpo U: Upset/ Recalque HT: Heat T 1T i Térmi
Tre: Specimen with heat treatment at laboratory / Probeta tratada en laboratorio NT: Normalized and Tempered | Nor doyR id QT: Quenched and Tempered | Templado y Revenido
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief [ Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Rec: Rectangular { Rectangular Cyl: Cylindrical  Cilindrica T.5.: Tubular Strip | Segmento Tubular Qri: Orientation / Orientacién
L: Longitudinal | Longitudinal T: Transverse | Transversal RT: Room Temperature | Temperatura Ambiente EUL: Extension Under Load Method
UTS: Ultimate tensile strength | Resistencia Max: Maximum | Maximo Obt: Obtained / Obtenido Y.5.: Yield Strength | Fluencia
LMin: L itudi dini 1/ Minimeo L itudinal LMax: L itudinal M I Maximo L final TMin: Transverse Minimum / Minime Transversal TMax: T se Maxi 1 Maximo T sal
Min 1l )

Este documento cenifica que los productos descritos agul fueron

in

with the

isstamped. In case the owner of the original certificete would release a copy of A he must attest-its conformity to the original one. teking upen himself the responsibifity for any unlawiu! or not allowed use. Any alt

Teharis {varde) asié impreso en la hoja  En casc de que el dor dal

Este cariificado no es, nl puede ser uskdo, come una declaracisn da origen.

de acuendo con la espacificaciin de referencia y satisfaca jos

ia del misme, deberd garantizar la conformidad con el criginal, y 88 hace responsable por cuaiguier uso i

refarenced and meets the reguirements in all respects. This cenficats is issuad by 8 computerized system and it i

and/far f will be

= valid with electronic signature. . On the original centificate the irade-mark green colored

o thel law.

Este =6 amite un sistama

legal o indebido. Cusiguier alemcidn yio falsificacidn serd sujsta a la lay

y &5 vilido con firma slectrénica. . En el cerificado original el logetipe
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- Tubos de Acero de México, S.A.
-—-Q—.d aris Km 433.7 Carr, México.veracruz
Via Xalapa
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CERTIFICADO DE PRUEBAS :EN FABRICA Number/Nimero Page / Paginz: ) 50 aaa o0 o
06043585 2/4
Date/Dia:  12/12/2006

Customer /Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Girden - tem N* Customer’s Reference | Referencia del cliente Manufacturers Works Order N° | Confirmacién de Venta
. 093641/04
Manufacture Process / Proceso de fabricacion, Product Type / Tipo de producto. Surface / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
{Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends | Extemes. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length / Lengitud. Quantity / Cantidad. 47 Pcs \HvN Nominal Weight / Peso Nominal
m 219.10 X 12.70 MM 6.00 / 6.50 MTS . ) |64.64 KG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT 43.43 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA . |
| Through Wall Hardness / Dureza en el espesor |
Heat! Colada: Required /Reguerido HRC Heat/ Colada: _ Required /Requeride  HRC
31853 i, Max 22.00 31853 Miri. Max. 22.00
[Sample { Muestra 15142 {End / Ext: Sample / Muestra 15143 {End [ Ext
Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 | Prom| Var Cuadrante 1 2 3 | Prom{ Var
1 QD 74.0 [75.3[75.2 |74.8 1 [s]3] 75.3|74.9175.2(75.1
Unit / Unidad MW 73.2 |75.1(74.1 |74.1 Unit / Unidad MW 74.1(75.0(74.8]74.6
HRb [0} 73.9 |74.8(74.9 |74.5]0.7 HRb 1a] 73.3|76.8(76.0175.4]0.8
Pipe N° / Tubo N°®: |us: B | Pipe N° / Tubo N°: fus: B {rT: AR
Min: Minimum / Minime 1D: 0 I Di I Diametro Interno Ls: Location of the pleflL lizacién de la Tre: Speci with heat treatment at laboratory | Probeta tratada en laboratorio
Max: Maximum { Maximo Aver.: Average B: Body [ Cuerpo NT: Normalized and Tempered | Normalizado y R id A: Annealed | Recocido
0D: Outside Diameter | Diametro externo Prom.: Promedio U: Upset | Recalque QT: Q hed and Tempered | Templado y R id SR: Stress Relief | Relevado de Esfuerzo
MW: Mid Wall | Centro Var.: Variation [ Variacion HT: Heat T 1T ito Térmico N: Normalized | Normalizado AR: As Rolled | Sin T iento Q: Q hed | Templado
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOES ]
Heat N* Sample N* Flattening Test
Colada N* 1 Muestra N* Ensaye de Aplastamiento

31853 15142 GOOD/BUENO
31853 {15143 GOOD/BUENO

Thizis 1o carify that the products described hare in were mangiastized, sampled, tested ardior ingpened in sooerdance with:the specification raferanced and mesis the renuirements in all tespects. This porificste is izsued by & computarized system and it is valid with slectroric signaturs. On the eriginal certificate (he trade-mark gresn catored " .

Tenaris' is slamped. In case the owner of the original certificatle would relesse a copy of i, he must sttest its conformity to the original one, taking upon himself the responsibility for any uniswful or not eliowed use. Any alteration and/or ication will be subj to the law.

This cortificate is nol a declaration of origin ror may it be used as & declaration of ongin,

Este documento cerifica que los productos descrios aqul fusren L d bados yo inspecch de acuerdo con la icacion de ¥ face los pand imi . Esia ifi 58 amite i un sisterma it y &= viilide con firma slectrénica. - En el certificado original el logotipo
Tenars (verde) ostd impresa en le hos  En caso de que of del certificado una f pia del mismo, deberd garantizar la conformigad con el ofiginal, v se hece responzable por cuslguier use ilegal o indebido. Cuaiguier alteracicn yio falsficacidn serd sujeta a la ley

N Este canificado no a8, ni puede ser usade, como una declaracidn de origan. _ DICATIT 040
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CERTIFICADO DE PRUEBAS .EN FABRICA Namber/NGmero Page / Pagina. (531 239589 1120
(52) 229 989 1120 fax

06043585 3/4

Date/Dia:  12/12/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference/ Referencia del cliente Manufacturer's Works Order N° / Confirmacidn de Venta
. 093641/04
Manufacture Process | Proceso de fabricacién, Product Type / Tipe de producto. Surface [ Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. MNORMAL BEVEL
APTI S5L/ASTM Al06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-AS5/99B B/X42 PSL1 BISELADO NORMAL
Dimensions | Dimensiones. Length / Longitud. Quantity / Cantidad. .94. Pcs/pz : Mominal Weight / Peso Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS . 64.64 RKG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT ) 43.43 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % [ Composicion %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nip Ti B N | st 52 53
XA1og X 1000 B X 10000 X100

Heat TH Max| 28 | 135 40 | 15 § 30 | 30 | 400 | B0 | 400 40 15 100
Colada Min 25 | 10
mmab___m N IP Max] 28 135 40 15 30 30 | 400 | 80 | 400 40 15 100
Muesira N | Min 25 120
31853

00001 H 17 68 29 9 2.64 2.8 16 50 [ 149 19 9 3 0 0 22 i} &1 Y 31.5 0

15142 P is 67 28 9 3 3.6} 15 50 ] 147 is ] 3 0 0 20 Q 61 0 31.7 0

dm._n..m P 18 68 25 g 3.142.8 15 50 [ 148 18 8 3 ] 0 17 0 61 1] 31.9 0

H: Heat / Colada P: Product / Producto _

S1:SUMA Nb+V+Ti 52:SUMA Mo+Cr+Ni+Cu+V S3:SUMA Nb+V

HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure / Presion Time/ Tiempo Results / Resultado
Unit! Unidad. Value! Valor Seconds / Segundos

BPSI 3000 5 ' Satisfactory / Satisfactorio

SUPPLEMENTARY INFCRMATION /  INFORMACION SUPLEMENTARIZ . i

Manufactured by / Fabricado por. TAMSA
Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continuous Casting Machine. Fully Killed Steel / Hormo de Arco

This s to cerlify that the products d. ibed here in ware d, sampled, testad, andior i in with the ificat) e and meels the requirements in all respects. This cenificate is issued by a computarized =ystem and it is valid with alectronic signature. Or the original cerificate the trade-mark grean colored
i g P P ql

. Tenaris is stamped. 1n case the owner of the onginal certificate would release a copy of i, he must attest its confarmity to the originai one, taking upon himsel the responsibility for any untawful or not aliowed uss. Any ion andlor falsification will be 1o tha law.

This certificate is not a declaration of erigin nor may it be used a5 a declaration of origin.

Este documenta certifica que los producios descritos agul fueran i insg dos de acuerde con la ificacién de raf v satisface los L ‘ queri . Este ceriif; 56 emile i Uy sislema

putarizada y o3 vilido con firma elecirérica. En ol centificads original ol logatipo
Tenaris (varde) estd impresa en la ko En caso de que el dor del Hicad: una fi ia dai-mismo, deberd garantizar ia conformided con m_hu.m.“_._m_. y 56 hace respanseble por cualguser use ilagal o indebido. Cualquier alteracikin ye falsificacidn saréd sujata & la ley

Este cerlificade ne e, ni puede ser usado, come una declaracién de origen. _ DICA 777 04 o.




= Tubos de Acero de México, S.A.
. qmsm q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS :-EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1100 te

(52) 229 989 1120 fax
06043585 4/4
Date/Dia:  12/12/2006

Custemer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order { Cliente Orden - item N* Customer's Reference/ Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
. 093641/04

?m»c*moea Process [ Proceso de fabricacidn. Product Type { Tipo de producto. Surface / Superficie,

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification [ Nermas o especificaciones. Steel Grade [ Grado de acero, Ends / Extremos, NORMAL BEVEL

API 5L/ASTM Al06/ASME SAl06/ASTM AS3 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions | Dimensiones. Length / Longitud. Quantity / Cantidad, .p.u_. Pcs/pz ) Nominal Weight / Peso Nominal

219.10 X 12.70 MM 6.00 / 6.50 MTS _ _ - |64.64 RG/M

8 5/8 X 0.500 INCH 19.70 / 21.30 FT 43 .43 LEB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

Eléctrico-Horno de Afinacidén-Miquina de Colada Continua. Acerc calmado con aluminio.
Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / No reparado por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructive. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDO A NACE MRO175-2003
TAMSA REF: 662468

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATEON DEPT
E CALIDAD

TERESA M

Quality System Certified
N* 110950

Thi¥is to sertify fhat the products o berd hirs i were foctured,; sampled, 12sted, sndier inspected in Wi e figation roferenced snd maeets e regquiemants in all“Bspacts. This certificate is ssued Ly a computstized system and 115 velid with electronic signature. O the ongmal certificate the rade-mark green colered

Tenaris is stamped. In case the owner of the onginal cenificals would release a copy of i, he must stiest ds conformity to the original one, taking upon himself the respensibility for any unlawful or not allowed use  Any alteration andior falsification will be subjected 1o the law.
This cartificate is not & declaration of argin nor may it be used as a deciaration of angin.

Este documento certifica que los producies descritos aqui fueran ifi o E i i dos de acuende con la especificacion de refarencia y satisface los cortespondientes requenmienios.  Este cerificads se emite mediante un sistema computarizado y es vilide con firma electrbnica.  En el cenificado original el logatips

. Tenariz (verde] asté impresc en la hoja. En caso de que el dor del ificad: igue una ia del mismo, daberd garantizar la conformidad con ef origingl, y s hace mesponsable por cusiquler uss llegal o indebido. Cuslguier alteracién wo falsficacién sers sujets a la ey

" Este cerificado no es, ni puede sar usado, como una declaracién de arigen. _ DICA TT7 040

Tea



